



Script Writing

Directions: Write out each SIG into laymen's terms:

1. i – ii tabs po qid

2. Vitamin B12 inj. IM L Deltoid q 4wks for anemia

3. Pyridium 100mg i tab po bid x 14d prn UTI

4. $\overline{ss}$ tbs q 4-6h prn cough

5. Prednisone 5mg ii tabs po qid x 3d, then ii tabs po tid x 3d, then ii tabs po bid x 3d UG

6. NTG 0.4mg SL prn CP NTE 6 tabs per 24h

7. HCTZ 25mg i tab po bid for edema

8. Advair 50/250mg i puff bid
